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Conditions

This report may be reproduced and distibuled o your clients, provided that f s reproduced and
distributed in full,

Spacmens will be disposed of fowr veeeks rom the dale of this repod, unkess othersdse instruched,
Cpinions, commenis and inlarprelations expressed in this repodt are shoem in ilalics.

Cophes of INSPEC inerpeelations referenced iin this report are available upon requeast.

Tests marked B are nol included inour ACLASS Scope of Accrediation,

This report has been provided in acoordance with our slandand Terms of Business, which can be
wierenad al, and printed ngem:

hitpfinspec-international comToB pdl
If you have difficully accessing (he Terms of Business, you may contact us for a copy,
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Summary of assossment *
Clause Requiremant "'ﬁ:ﬂ;{'
34 Design requiements Ld i_
3.2 Attachmant Elermnent Requirement
321 Drorsal Pass
32131 Dynamic Feet Firs! Pass
32132 Dynamic Head First Pass
2133 Static Feel First Pass
32134 Fall Arrest Indicatos Pass
S22 Sternal
32231 Dynamic Feet Fist N
32232 Static Feel First
32233 Fall Asrest Indicator
323 Frontal
3.2.3.1.1 Dynamic Feet First
32312 Siatic Feel First
324 Shauldes
32411 Slatic Feel First
325 Waisl, Rear '
32521 Static Feet First
326 Hip -y J " Pass
32611 Static Feet First IF'-!;E
327 Suspension Seal
32741 Static Feet First
3.3 Componont Requirements
331 Load bearing straps Lid
3312 | Stapiensie test L7 & Pass
3315 Strap tensile lest (afler abrasion) | Pass
332 Thread and Stitching ™ Lid
333 Cionnecting companents
33.1.2 Strap tensik 1est (50Nt loops)
3315 Strap tensile lest (soft loops - after abrasion)
51 Marking requirements
EE‘ - Instruclions requiremenls F L - =




INSPEC Tes! Report No: 2.15.09.22 Page 4 of 13

Koy

Shading shows the clauses requestod, Any oS SlaUSES Wiie Rob Fequested,
Pass Requarement satisfed,

Ltd Testng requested was insufhcenl complelety to verly compliance wilh the clause,
Refer to the “Result details™ section for more information.

Fail Requirement not satisfied. Refer 1o the "Resull details™ section for more information.
MAz Aszessment nol carmed gl

NAp | Requirement nol applicable.

HT Reguested but nol tested due o early lermination following falure,

¥ Assessmient relates onty o those specimens which were lested and ane the subject of this repo.,



INSPEC Tesl Repoen Mo: 2.15.09.22 Page 5ol 13
Submission dotails
Product Quantity | Dates recobved INSPEC spocimen no,
{iob number +)
Full body harness, maodel JE1261038 aor 23 Augqusl 2015 2C15601 1o 2018807
Webbing, part no. JEW-182Y 200854 1o 2C065)
i 01 27 July 2015

Wabbing, pan no. JEW-ZBLACK

FCOGSK 1o 2C085T

Erocedures

The specimens delailed within the submissions above were used for the (ests covered by this report,

Testing was pedormed in atcordance with ANSI Z258.11-2014 undess othersize spedcified below.
Reference should be made to the standard when reading this repor.

Unfess slaled olherwize, specimeans ware lested [n the condition as recaived by INSPEC.
Testing was performied al INSPEC™S laboratory in Munshan, China,

Wiebbing, part number JEW-182Y and JEW-2BLACK wener First lesled al Inspec's job number 2C085
and the results were reported in Inspec Test Report 2.15,09.18

These webbings salished the requirements of dause 3.3.1.2 and 3.3.1.5

The client has declared thal these same webbings were used 10 manufacture this hamess. Therefore
re-besting of these wabbings was not performed.
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Result details
3 Requiremenis
31 Design Requirements
Specimen 2015601 was assessed.
311 The specimen permanently incorporaled a dorsal allachment element, Pass
The specirnen did incorporate another attachment element al the hip,
312 The spacirmen dud incorporali a load beanng sub-pebac strap. Pass
A Al shoulder straps on the specimen carme 1ogether at the dorsal location and wans Pass
crossed by webbing.
A De-ning was altached (o the dorsal location,
Testing of the D-nng was not requested, NAs
314 The specmen permanenily incorporated a back sbrap a3 means of controlkng the Pass
separation of the shoulder straps on the back of the full body hamess.
When fhe specimen was mounled on o the lorse as per manulaciurer’s Pass
:"uﬂm:{ﬂ'mns. some portion of the back strap was located Between datum lovels G
3.1.5 The specimen was nol equipped with modular compenents or assemblies. Hép
3.1.51  This clause was nol applicable, BAD
3.1.52  This clause was nol applicable, HAp
316 The specimen was nol inlegrated into a vest or garment, HAD
31.7 The specimen was equipped with a fall amest indicator, Pass
T fall arrest indicator deployed during dynamic testing defined in section 3.2, Pass
It was possible visually 1o inspect the fall arresber indicator, Pass
3171 The specimen was nol equipped with fall arrest indicator on olher attachment Map
element.
318 The specimenwas nod equipped with connecling subsystem combinations, HAp
319 The specimen did include strap relainers (keepers) which serve 1o contrgl the Pass

hxgse ends of straps.
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3110

3111

3112

3113

31.14

32
321

32149

3212

Statlc Feet First Test - Lanyard Parking Attachment Element
Specimen 2015601 was assessed,
The specimen was equapped with bwo lanyard parking atlachment elements,

The design of the lanyard parking altachiment elements did nol dewiate from a
previoushy tested model of a full body hamess of this manufaclurer.

The previcasty tested model was JE115021. Sea INSPEC Test Repod 2.15.09.18.
Specimen 201550 1was assessead.

It was not possible 1o remove elements of the full body hamess thal support the
shoulders § upper Worso from those that support the legs J lower lorso,

The dorsal attachment element was located laterally along ihe vericl centreline
of ihe full body hamess.

The specimen del Nl congist of 8 slemal attachment element,

A e gpescirnen inciuded & sub-pebot strap, this dause i3 nol apphcable,

Attachmant Elomant Requirements

Dorsal

Spacirren 2015801 was assessed,

The dorsal attachrment element was used for fall arest.

The dorsal attachmént was used in travel resirain oF rescus.

During the dynamic perdformance tesl, it was confimed that the design of the full

body harness directed the load through the shoulder siraps supponing the user
and ansund the thighs.

Page 7 of 13

Fass

Fass

Pass

s

Piass

Pass

Pass
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3.21.3  Dorsal Attachment Eloment Requinements
42131 Dynamic Feot First Test
Specimen 2C15802 was a3sessed,
Daariryg thee chymamit feed first best, Ut besl L0rs0 was nol released, Pass
The hamess did support the test torso for a pediod of five minutes post fall. Pass
Durring this peniod. the angle of the lest torso o werlical was 9 degreas. This value Fass
i hess han the maxinum 30 degrees penmetied.
Tweo fall arrest indicators deployed visibly and pemanently, Pass
Full Body harmess stredch was 7.9 incheas,
Full body harmess sirelch stated in the manufacturer’s instructions was 18 inches.
Full body hamess stretch shall not exceed 18 inches, or that which is slated inthe  Pass
marufachurer's instnections, whichever is less.
321432 Dynamic Head First Tost
Specimen 2C15603 was assessed.
Drusring the dynamse head first test, the test lorso was nol released. Fass
The hamess did support the test torso for a period of five minutes post fall, Pass
During this. pened, the angle of the test lorso to verlical was 11 degrees. This  Pass
value is bess than the maxdimum 30 degrees permitted.
Tweo fall arrast Indicators deployed visibly and permanently. Fass
3.214.3.3 Static Feat First Test
Specimen 215604 was assessed,
Dusring he slabic feed first tests, the test torso was nof released from the hamess. Pass
Dhaning The slabic feet first tesls, all adpsters did nol 2ip, Pass
Except for the straps of the buckie and eyelet adjusters, siraps did not show signs  Pass
of bearing.
3.21.3.4  Fall Arrest Indicator Tost
Specimen 2015605 was as5e5584,
VWhen Iesbed using the dorsal attachment ekement, the fall armest indiclor deployed Pass

visibly and penmansenily,



INSPEC Test Report Mo 2.15.09.22 Page 9of 13

3.2.6 Hip
Specimen 2015606 was assessed.
The hip attachment elements were specified to be used as a pair. Pass
The hip attachment element was specified (o be used solely for work positioning Pasa
of iravel restrain,
Thet hig attachmdng alimen] was nol Specibed 1o be ubed foF fall annes. Pass

+.2.61 Hip Attachment Element Requirements

3.2.86.1.1  Static Feol First Test
Specimen 2615600 was a53es50d,
Dourirg the static feel first lests, the test torso was not released from the hamess. Pass
Dharireg the Stalic feel Grsl (ests, all adpesters did not sl Pass
Excépt for the straps of thie buckle and eyelel adjusters, siraps did nol show signs  Pass
of beanng.

33 Compononts Requirements

334 Load Boaring Straps
Specimen 2015601 was asseszed,

3314 The minimurm width of the load bearing straps was 44 mm. This s moene than the Pass
M <1 mm specihied.,

3.3.1.2 Speamens 2OR5A o 20005E and 2C005K to 00950 wiihatasd a tensile best of Pass
5.000 pounds applied for 1 minue without breaking.

3313  The maleral and chamaclerstics of lad-bearing siraps were nol assessed, Mg
Manufachsner 1o certify,

3.3.1.4  Theends of load beanng straps wene hal cut and fused 50 a3 1o prevent fraying, Pass

3315  Following abrasion condidioning, specimens 20095F (o 200950 and 2C095F o Pass
2C0E5T withslood a lensike test of 3800 pounds applied for 1 minube without
breaking.

3316  Straps in conlact with melal conneciors al allachment elements were prolecied Pass
frgam wear.

3.3.1.7  This clause was nol applicable. HAp
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3.3.2 Thread and Stitching

Specimen 2015601 was assessed,

3321  The matenal and charactenstics of thread used was nol assessed, Manufachurer Has
o cortify.

3322 Al types of stitching were nol assessed. Manufacturer to certify. Nas

3323  Threads used for sewing the hamess were white colour. This contrasted with the Pass
yillorwr and black colour of the load bearing straps.
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Clauge Test Uncertainty
K| Dorsal attachment B, SeeMNote 1
312 Sub-pehvic strap See Note 1
- Shoulder straps See Note 1

Connecior Sew repor
314 Waisl Bell o back strap — contrgl of sepacalion of shoulder straps See Mate 1
315 Modular compontnis of assemblics. a5 appmpﬁm.-‘ S0 Mobe 1
3151 Modular components, See repo
3152 Attachment element extender | Length £0.14%
316 Full body hameass Integrated into a ves! See Note 1
g Fall Amresl Indicator See Mot 1
3.1.8 Hamess with attached connecling subsystem cormbinations " See eport
318 Strap retainers (keapers) See Note 1
3.1.10 Lanyard parking attachment element « Disengagement load £2.900%
1.1 Suppon = shouldersiupper torse Se0 Nobe 1
3112 Lecation of singke point attachment See Note 1
3113 Sternal attachment — bilateral elements See Note 1
3114 Sul-pelvic straps Zee Note 1
321 Dorsal attachment glement See Mate 1
3.2.1.3.1 Crymeamiis Foel First +d.92%
32132 o L Dhyrnimis Hiad Farst £2.92%
32153 | Donslatuchmenteiemdl]  |ooc sronghh Teappe
Shppage £1.31%
32134 Fall Asrest Indicalor tesl - dorsal attachment See Note 1
322 Sternal atlachment elemsent See Mate 1
32231 Sternal aflachanent elimsn Dhymavmic Feal First +2.92%
42232 S Elnﬂ:!lr&_ngih Soe Note 1
Sippage £1.31%
32233 Fall Agrest Indicator test = slernal attachrment See Nole 1
323 Frontal altachment element See Nole 1
32311 Firontal attachment ¢hemment Chymamic Feat First 2 5%
32312 Frontal attachment ¢hemment o e L soa e
Slippage +£1.31%
324 Shousder attachment element See Node 1
324,11 Shoulder attachment element Slatic strength See Nole 1
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Clausa | Test Uncartalnty
I Slippage =1.31%
325 Walsl, Rear attachment element See Motle 1
Stalic strength See Nole 1
32521 Vaist, Rear attachment elemant ——r— e
326 Hip attachmeant ebemeni Sea Note 1
. Static strength See Note 1
32814 Hap attachment element Slippage 3 =1.51%
327 Suzpengion Seal allachmen lement See Nole 1
Suspension Seat attachment Slatic strength See Mole 1
32714 alaenl T1.31%
E II Eﬂi |
331.1 Straps Width £1.30%
3.3.1.2 Straps Static strength ' See Note 1
3313 Straps — material and characteristics Not applicable
3314 Straps - lerminations See Note 1
3315 Straps (afler abrasion) Stat: strength See Mote 1
3316 Straps = conlact with metal connectons See Mole 1
3.3.1.7 Buckie & eyelet type adjusters | Spacing +1.30%
33241 Threads and sltitching — material Sew Nole 1
3322 Laock stitching Mot applicable
3323 Stitching — contrasting colour | See Note 1
3.3.3.1 Connecling components [exoept sof knops) | See report
3.3.3.2 Soft loop atlachmenis See Note 1
1333 Soft loop Static strength See Mote 1
Soft loop (after abrasson) Static strength See Nole 1
33534 Soft loop atlachmenls - protection from wear See Nole 1
51 Marking requiremenis Sea Nole 1
52 Instructions requirements See Note 1
Mobte 1 The acceplance criténon for this best is a straightforward “PassFail”, rather than a
numerncal value, Consegquentiy, as there is no value o be reported, uncertainty has not
been reponed aither.
Mate 2 The uncertainty valee is based on a standard vncardainty mulliplied by a coverage Tactor
k = 2, which provides for a confidence level of approximately 95%. Values expressed as
a percentage (%) ane relative.
Hote 3 it should be noted that the above valuwes have not been laken into account when making

assessmen] 1o the passiiail critena,
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ANNEX

This Annex COmprises ong section.

1. Photograph of the product tested. {1 page)



Jinhua Jech Tools Co., Ltd -
Full body harness, model JE1356103B

INSPEC Testing Services’ specimen 2C15601 18 September 2015



